


No

10
11
12
13
14
15
16 (a)
16 (b)
17
18
19
20

21

Description

Back Cover
Gasket

Body

Rotor

Bolt M10x16
Washer M10
Bearng

Bolt M10x25
Bearing

Gear 55 teeth
Bearing

Seal 35xb2x10
Cover gasket
Cover

Bolt M8x25

Black cone bolt-on
Orange cone push-on
Bolt M6x16

Lock nut M24x2
Gear 21 teeth
Internal circlip 80mm

Plug 3/8"

Part Number

AM3BP

AM4BP

AM1BP

AMSBP

M1016DIN933

M10DIN125A

6304

Contact Sales Staff

6208

AM26EP

6307

356210

AM28EP

AM2SBEP

M&25DINS33

G130BP

AM43ABP

ME16DINS33

5050300001BP

AM33BP

HUISE0

AM30BP


https://www.dhfarmmachinery.com/products/bea62082rsc3fag.html?categoryId=34144
https://www.dhfarmmachinery.com/products/bea63042rsc3fag.html?name=BEA6304&type=simple

No
22
23
24
25
26
27
28
29
30
31
32 (a)
32 (b)
33
34
35
36
37
38
39
40

41

Description

Seal 48x62x3
Housing

Stud 3/8"

Vane 300x46.5x6.3
Key bxbx25
Threaded dowl
Exhaust

Exhaust gasket
Ball 70mm
Housing

Dipstick NEW 136mm
Dipstick OLD 79mm
Spring

Top housing
Handle

Seal 30xd0x7
Valve

Gasket

Body gasket
Aluminium washer

Iron plug

Part Number
48628
AMZBP
AM21BP
30046563BP
SKBb25
Contact Sales Staff
AM36BP

Kit only
AM41BP
AM38BP
AM106BP
AM10BP
AM45BP
AMG1BP
AMEOBP
30407
AME2BP
AM42BP

Kit only
Contact Sales 5Staff

Contact Sales Staff



